NSJH38-34 Parts List (by No.)

No. [Code Description No. |Code Description

1 [30105140766 |Bolt M5X14 42 130700078000 0O-Ring 2.15X2.0

2 (20790000001 |Bushing,Deflector 43 130700042000 0O-Ring 45.5X2.0

3 120790010115 [Deflector,Exhaust 44 (21631130366 Nose

4 130105250866 [Bolt M5X25 45 130106200266 Bolt M6X20

5 121630020049 |Cap 46 [21631540015 Guide,Safety Lever
6 21630130000 |Cap, Gasket 47 121631610001 Safety Guide

7 21570230001 |Metal Shim 48 121632810000 Upper Safety Lever(B)
8 121570140117 |Piston Stopper 49A 121631481101 Upper Safety Lever Assy.
9 (20970160100 |Head Valve Spring 50 (21632970301 Spring

10 130700110000 [O-Ring 39.3X2.4 51 (21631490101 Spring,Safety

11 (21630150000 |Piston Head Valve 52 130104060166 Bolt M4 X6

12 130700111000 [O-Ring 47.2X2.4 53 (21633640001 Spring

13 (30700216000 [O-Ring 72.7X2.62 54 121631200000 Nail Stopper

14 121630370116 |Cylinder Spacer 55 (21631260015 Shaft Pin Nail Guide
15 (30700121000 [O-Ring 37.7X3.5 56 121633650001 Spring
16A|21630462101 |Driver Assembly 57 (30104040166 Bolt M4X4

17 (20750250117 |Seal 58 121631450001 Safety Pin

18 121630350000 |Cylinder 59 (30105160166 Bolt M5X16

19 (30700019000 [O-Ring 45.7X3.5 60A 121631521266 Safety Nose Assembly
20 30700205000 [O-Ring 46.5X2.0 61 [21631550015 Safety Cover

21 121570140217 |Bumper 62 (21633660001 Safety Cover Pin
22A121634522050 ([Body Assembly 63 (30700157000 Grommet 6.8X2.8
23 (21630730000 |Gasket 64 121632070002 Nail Guide Liner
24 121630740049 |End Cap 65 [21632050206 Magazine

25 (30105200866 |Bolt M5X20 66 121632150215 Pusher Guide

26 30605080001 |Locknut 67 (21632090100 Spiral Spring

27 (30700079000 |O-Ring 12.42X1.78 68 121632330001 Spring

28 120770900016 [Valve 69 (21632130201 Pusher

29 30700081000 [O-Ring 12.4X2.62 70 (21631750001 Fastener Stopper
30 |30700002000 |O-Ring 5.79X1.9 71 (30803180001 Spring Pin

31 130700201000 |O-Ring 6.8X1.9 72 130803080001 Spring Pin

32 20770910016 |Valve Plunger 73 (30104080266 Bolt M4X8

33 |30700071000 |O-Ring 8.79X1.9 74 121632180115 Magazine Cap

34 121630960000 |Spring 75 (30405120166 Bolt M5X12

35 |30700080000 |O-Ring 2.49X1.4 76 130900005001 Flat Washer

36 |20770920000 |Plunger 77 (30104100866 Bolt M4X10

37 120770930016 |Plunger Cap 78 121631870001 Adjusting Nut

38 121632840115 |Guide, Contact Trip 79 (21630830009 Belt hook
39A|21630952159 | Trigger Assembly 80 130700246000 O-Ring 26X4

40 |30803260001 [Spring Pin 81 20970840001 Cover,Belt hook

41 (20770890001 [Trigger Pin 82 133425000001 C-ring
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17 (20750250117 |[Seal 53 (21633640001 Spring

41 (20770890001 [Trigger Pin 56 121633650001 Spring

28 120770900016 [Valve 62 (21633660001 Safety Cover Pin
32 |20770910016 |Valve Plunger 22A 121634522050 Body Assembly
36 |20770920000 |Plunger 57 130104040166 Bolt M4 X4

37 120770930016 |Plunger Cap 52 130104060166 Bolt M4 X6

2 120790000001 |Bushing,Deflector 73 30104080266 Bolt M4X8

3 120790010115 |Deflector,Exhaust 77 130104100866 Bolt M4X10

9 (20970160100 |Head Valve Spring 1 30105140766 Bolt M5X14

81 120970840001 |Cover,Belt hook 59 130105160166 Bolt M5X16

21 (21570140217 |Bumper 25 130105200866 Bolt M5X20

7 121570230001 |Metal Shim 4 30105250866 Bolt M5X25

5 121630020049 |Cap 45 130106200266 Bolt M6X20

6 21630130000 |Cap, Gasket 75 130405120166 Bolt M5X12

18 121630350000 |Cylinder 26 (30605080001 Locknut

14 (21630370116 |[Cylinder Spacer 30 130700002000 O-Ring 5.79X1.9
16A[21630462101 |Driver Assembly 19 [30700019000 0O-Ring 45.7X3.5
23 (21630730000 |Gasket 43 130700042000 0O-Ring 45.5X2.0
24 121630740049 |End Cap 33 (30700071000 0O-Ring 8.79X1.9
79 121630830009 |Belt hook 42 130700078000 0O-Ring 2.15X2.0
39A[21630952159 |Trigger Assembly 27 30700079000 O-Ring 12.42X1.78
34 121630960000 |Spring 35 130700080000 0O-Ring 2.49X1.4
44 121631130366 [Nose 29 130700081000 O-Ring 12.4X2.62
54 121631200000 |Nail Stopper 10 [30700110000 0O-Ring 39.3X2.4
55 121631260015 |Shaft Pin Nail Guide 12 (30700111000 O-Ring 47.2X2.4
58 121631450001 |Safety Pin 15 [30700121000 O-Ring 37.7X3.5
49A121631481101 [Upper Safety Lever Assy. |[63 |30700157000 Grommet 6.8X2.8
51 121631490101 |Spring,Safety 31 130700201000 O-Ring 6.8X1.9
60A|21631521266 |Safety Nose Assembly 20 (30700205000 0O-Ring 46.5X2.0
70 (21631750001 |Fastener Stopper 13 130700216000 O-Ring 72.7X2.62
78 121631870001 |Adjusting Nut 80 130700246000 O-Ring 26X4

65 |21632050206 |Magazine 72 130803080001 Spring Pin

64 121632070002 |Nail Guide Liner 71 130803180001 Spring Pin

67 [21632090100 |Spiral Spring 40 30803260001 Spring Pin

69 21632130201 |Pusher 76 (30900005001 Flat Washer

66 |21632150215 |Pusher Guide 82 133425000001 C-ring

74 (21632180115 |Magazine Cap 8 21570140117 Piston Stopper
68 (21632330001 |Spring 11 121630150000 Piston Head Valve
48 121632810000 [Upper Safety Lever(B) 46 121631540015 Guide,Safety Lever
38 (21632840115 |Guide, Contact Trip 61 [21631550015 Safety Cover

50 21632970301 |Spring 47 121631610001 Safety Guide
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